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2. Maximum Conducted Output Power

2.1 Power

2.1.1 Test Result

Test Report Number: BTF230317R01201

TX Frequenc Packet | Maximum Peak Conducted Output Power (dBm) .

Mate Type (l\(jIHz) / Type ANT1 Limit greg
2402 DH5 3.85 <=20.97 Pass

GFSK SISO 2441 DH5 3.52 <=20.97 Pass
2480 DH5 2.29 <=20.97 Pass

2402 2DH5 4.61 <=20.97 Pass

Pi/ADQPSK | SISO 2441 2DH5 4.37 <=20.97 Pass
2480 2DH5 3.19 <=20.97 Pass

2402 3DH5 4.63 <=20.97 Pass

8DPSK SISO 2441 3DH5 4.38 <=20.97 Pass
2480 3DH5 3.19 <=20.97 Pass

Notel: Antenna Gain: Antl: 2.78dBi;
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B Test Report Number: BTF230317R01201
LAB

3. Carrier Frequency Separation

3.1 Antl
3.1.1 Test Result
Antl
TX Frequency | Packet | Channel Separation | 20dB Bandwidth Limit .
Mo Type (MH2) Type (MH2z) (MHz2) (MHz2) Vet
GFSK SISO HOPP DH5 0.980 1.379 >=0.919 Pass
Pi/ADQPSK | SISO HOPP 2DH5 1.001 1.076 >=0.717 Pass
8DPSK SISO HOPP 3DH5 1.001 1.046 >=0.697 Pass
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4. Number of Hopping Frequencies

4.1 HoppNum

4.1.1 Test Result

Test Report Number: BTF230317R01201

X Frequenc Packet Num of Hopping Frequencies "
ea® Type (b | Type ANTL Limit LU
GFSK SISO HOPP DH5 79 >=15 Pass

Pi/ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.1.2 Test Grap

h
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5. Time of Occupancy (Dwell Time)

Test Report Number: BTF230317R01201

5.1 Antl
5.1.1 Test Result
Antl
Duration of g Num of Pulse in ..
Mode T-;;a(e Fr?&l;'ezr;cy P.?;geet Single Pulse Ogesr?(r)\(/jagn Observation Tirlr?;v?ris) I(‘r'nrgl; Verdict
(ms) Period
DH1 0.316 31.600 319 100.804 |<=400| Pass
GFSK |SISO| HOPP | DH3 0.694 31.600 163 113.122 |<=400| Pass
DH5 0.858 31.600 104 89.232 [<=400| Pass
2DH1 0.422 31.600 320 135.040 [<=400| Pass
Pi/ADQPSK|SISO| HOPP |2DH3 1.682 31.600 154 259.028 [<=400| Pass
2DH5 2.928 31.600 115 336.720 |<=400| Pass
3DH1 0.428 31.600 320 136.960 [<=400| Pass
8DPSK |[SISO| HOPP |3DH3 1.678 31.600 174 291.972 |<=400| Pass
3DH5 2.926 31.600 108 316.008 |<=400| Pass
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Ref
6.1.1 Test Result
X Fr n Packet Level of Referen
wse | ome | Towme | e | AT | Tlam
2402 DH5 1
GFSK SISO 2441 DH5 1 -0.99
2480 DH5 1 -2.23
2402 2DH5 1
Pi/ADQPSK SISO 2441 2DH5 1 3.90
2480 2DH5 1 2.64
2402 3DH5 1
8DPSK SISO 2441 3DH5 1 4.09
2480 3DH5 1 2.90
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.2 CSE
6.2.1 Test Result
X Frequency Packet Level of Reference Limit '
Mode Type (MH2) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -0.76 -20.76 Pass
2441 DH5 1 -0.76 -20.76 Pass
GhsK IS8 2480 DH5 1 0.76 20.76 | _Pass
HOPP DH5 1 -0.76 -20.76 Pass
2402 2DH5 1 4.16 -15.84 Pass
. 2441 2DH5 1 4.16 -15.84 Pass
RASDPSK | SISO 2480 2DH5 1 4.16 -15.84 Pass
HOPP 2DH5 1 4.16 -15.84 Pass
2402 3DH5 1 4.38 -15.62 Pass
2441 3DH5 1 4.38 -15.62 Pass
82BSK | SISO 2480 3DH5 1 4.38 1562 | Pass
HOPP 3DH5 1 4.38 -15.62 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.2.2 Test Graph
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7. Form731

7.1 Form731
7.1.1 Test Result

Test Report Number: BTF230317R01201

Lower Freq (MHz)

High Freq (MHz)

MAX Power (W)

MAX Power (dBm)

2402

2480

0.0029

4.63
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